
Antibiotic Dose if Patient 
Weight < 80 kg 

Dose if Patient 
Weight > 120 kg 

Half-life with 
Normal 
Renal 

Function (hr) 

Half-life 
with ESRD 

(hr) 

Recommended Redosing Interval (hr) 

CrCl >50 
ml/min 

CrCl 30-
50 ml/min 

CrCl 10-30 
ml/min 

CrCl <10 
ml/min 

Ampicillin 2 gm 2 gm 1-1.9 8-20 2 4 8 NA 
Amp/sulbactam 
(Unasyn) 

3 gm 3 gm 1-1.3  2 4 8 NA 

Aztreonam 1 gm 2 gm 1.3-2.4 6-8 4 12 12 NA 
Cefazolin (Ancef) 
 

≤ 80 kg 1 gm 
>80 kg 2 gm 
 

<120 kg 2 gm 
>120 kg 3 gm 

1.2-2.5 40-70 4  8 12 NA 

Ceftriaxone 1 gm 2 gm 5.4-10.9 12-16 NA NA NA NA 
Cefuroxime 1.5 gm 1.5 gm 1-2 4.2-22.6 4 12 12 NA 
Ciprofloxacin 400 mg 400 mg 3-7  12 12 NA NA 
Clindamycin 600 mg 900 mg 2-4 3-5 6 6 6 6 
Ertapenem 1 gm 1 gm 3-5  NA NA NA NA 

Gentamicin 80 mg or 5 mg/kg IBW 4.5 mg/kg DW# 2-3 6-127 NA NA NA NA 
Metronidazole 500 mg 500 mg 6-8 7-21 12 12 12 12 
Pip/tazobactam 
(Zosyn) 

3.375 gm 3.375 gm 0.7-1.2 2-4 2 4 4 8 

TMP/SMZ 800/160 mg PO 800/160 mg PO 8-12 20-30 12 12 NA NA 
Vancomycin 1 gm or 15 mg/kg 15 mg/kg (max 2 g) 4-8 7.5 days 12 NA NA NA 

 


